
Exhibit E

Sanitary District of Decatur

Second erim Report

0

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



June 18 , 2008

sanitary District of Decatur
501 DIPPER LANE - DECATUR, ILLINOIS 62522 . 217/422.6931 " FAX: 217/4238171

otec

Attn.: Michael S. Garretson

Bureau of 'ýATater Compl

No

P .O. Box 19276
Springfield, Illinois 62794-1

Re:

Dear Mr. Garretson:

Enclosed is the Interim Report reg

by Special Condition 1 8 of the S
c

ct of Decatur's NPDES Perm

Please contact me at 422-6931 ext. 214 or at tirnk t.il.us if you have any questions

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *
[...]
lowered the Zn in discharge. However, it was still well into the fall before all the towers were generally below

the Zn targets.

To date, ADM has reduced the Zn going to the onsite treatment to levels that are generally less than

the target. Further, some of the upcoming Ni reduction strategies discussed below should also provide some

additional reduction in Zn levels. However, there are still two issues which concern ADM regarding its ability

to consistently achieve the Zn limits going forward. First, the product mixes produced in the Complex during

the recent sampling are ones which would be expected to result in expected lower Zn concentrations than

other potential product mixes. Thus, as product mixes change (e.g., production of more fructose), the Zn

concentration may again increase. Therefore, additional ongoing monitoring of the effluent will be necessary

ns. The second outstanding issue for Zn is the formation of

Nicke

ssed in more detail below.

ADM had identified early on that the use of Ni catalysts in the Corn Plant's sorbitol process and in the

West Plant were contributors. ADM had previously looked at Ni recovery from the sorbitol process by

electroplating in 2006-2007. However, that evaluation was put on hold due to technical and economic issues.

In March 2008 the Corn Plant hired a Ni consultant to look specifically at Ni recovery at Sorbitol, primarily to

Unfortunately, a number of problems became apparent: low Ni concentration, very high

sodium and chloride levels, chelating resins which are non-food grade, and the presence of various other

cations and anions which all led to the conclusion that electroplating was not a feasible option.

tigation of a high pH precipitation for the sorbitol stream. However,

it was discovered that gluconic acid forms a complex with Ni which prevents it from coming out of solution.

While the organic material could be oxidized with ozone and hydrogen peroxide prior to the precipitat

would necessitate the addition of extreme amounts of additional chemicals and additional processing steps

which make it infeasible. ADM also opened a dialog with the catalyst supplier who was unable to provide any

other options.

Page 2 of 4 01/07/09

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



To learn more about the Ni losses in the Sorbitol process, testing continued throughout the year. One

of the consultants ADM had involved in this project identified a potential process change to reduce the Ni

through a combination of water capture and redirection. A trial of this option was completed in November

2008 with positive results. ADM is proceeding with making the necessary changes to implement the op

which involves considerable piping installations and modifications. Completion is expected by the end of

quarter of 2009 with testing to determine reductions achieved during the 2"d quarter.

As noted previously, Sorbitol is not the only Ni source in the Corn Plant; the incoming corn also

contains significant amounts of Ni and Zn. Testing has shown that after the corn milling process, the resulting

starch slurry contains Ni concentrations. This starch slurry is the feed material for many of the downstream

value-added products including the various sweeteners. After further processing, much of the resulting

sweetener is ion exchanged. As a result Ni and Zn are present in the ion exchange acid waste. Over 501 of

this waste is routed directly to the WWTP and cannot be readily treated. While testing has shown that a high

pH precipitation on this waste stream is about 50% efficient on Ni and 85% efficient for Zn, since the Corn

Plant uses approximately 3 million pounds of 3510 Hydrochloric Acid a month, it would require millions of

pounds of NaOH (which also contains Ni) or some other base to raise the pH of this waste material to 10 for

the precipitation to occur. As a result, a precipitation option does not appear to be

Following a meeting in December 2008, Illinois EPA provided information to ADM regarding a Ni-

catalyzed hydrogenation facility in northern Illinois as a possible resource. ADM contacted the source and

learned that their Ni removal technique is high pH precipitation. Further, because of their feedstock, they do

not have a problem with Ni-gluconate complexing. As a result, their treatment system is not transferable to
ADM's processes. Illinois EPA also mentioned elect ro-coagulation, which is a process ADM had not

stigated. Discussions were started with an Oregon company that may be able to provide such a system,

and ADM has sent four samples to them for a trial to determine initial viability of the process. Results are

expected in the first quarter 2009.

ADM's East & West Soybean Processing Plants are also significant Ni contributors. The West Soybean

Plant utilizes Ni catalyst in the hydrogenation process. ADM believes that most of the Ni from the catalyst that

makes it into the waste water originates from the handling of the material and can be reduced through

n of housekeeping procedures specific to Ni. These practices were implemented in the spring

of 2008 and continue to be reviewed for effectiveness. Another option being investigated is moving the entire

catalyst handling system, which ADM believes could result in a decrease in the amount of Ni ente

waste water stream from that process. The West Plant is also working with outside consultants an

to identify any other potential solutions.

The East Plant is the single largest contributor of Ni in the effluent, and all the Ni is from the soybeans

processed. Sampling at the East Plant has identified four primary streams containing Ni. One of the four

streams, which is also the lowest flow, contains roughly half the Ni from the plant. The East Plant is exploring

options to find a feed or fertilizer outlet for this waste water stream. Further, ADM Research is assisting the

East Plant in investigating any process changes or unique Ni removal options that could be viable for the

remaining three streams. Efforts underway at the Corn Plant to evaluate electro-coagulation may also allow

for technology transfer to the East Plant if proven successful.

P age 3 of 4 01/07/09

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



Metal Sulfide Formation in Anaerobic System

In the Spring of 2007 ADM started up a new anaerobic wastewater treatment system to run

with its existing aerobic system. In addition to improved treatment capabilities, the new plant was intended
to allow for improved solids management through reduction of the solids and 'wasting' excess solids through

the effluent to the SDD. In the fall of 2008, sampling confirmed that the new anaerobic treatment system was

contributing to the Ni and Zn found in the final effluent. Insoluble metal sulfides had been forming in this

system and had built up in the sludge over the past couple of years. Some of the anaerobic sludge carries over

into the aerobic system. This aerobic/anaerobic sludge is 'wasted' into the effluent to control the solids in the

system. Through sampling and testing, ADM has determined that the Ni contained in this sludge alone, even

ignoring the soluble Ni component, is greater than the proposed limit while the insoluble Zn from the sludge
could cause the limit to be exceeded based on the current rate of solids 'wasting.' ADM has made Inquiries

regarding the mechanics of metal sulfide formation in anaerobic systems and has sought assistance from ADM
Research and GE Betz Company to address this source of metals. Work is also underway to gather data to
decide if solids capture at the digester discharge is a viable control option.

Page 4 of 4 01/07/09

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



for the

Decatur, Illinois 62522

NPDES Permit

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



1. Site Description

This Storm Water Pollution Prevention Plan (SWPPP) was developed to meet the
requirements of the NPDES program requiring permit coverage for storm water
discharges from municipal wastewater treatment facilities with design flows of 1 mgd or
more. The Sanitary District of Decatur (SDD) treatment plant occupies a site in the
southwestern portion of Decatur (see Figure 1). Storm water from the site flows via
surface drainage and underground pipes to one of five storm water pumping stations,
and the pumping stations discharge collected storm water to either Stevens Creek or the
Sangamon River.

Figure 1. Location map

Designed to treat an average flow of 41.5 million gallons per day, the SDD facility
includes screening, grit removal, primary settling, two stage activated sludge treatment,
chlorination/dechlorination, and anaerobic sludge digestion. Treated effluent is

discharged to the Sangamon River. District maintenance and administration facilities are
also located at the site. Digested sludge is transferred to the Wyckles Road solids facility
for storage prior to land application.

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



"No Exposure" certifications have been completed for the Wyckles Road site and four
combined sewer overflow treatment facilities.

The treatment units and facility equipment are designed to contain wastewater and
sludge so that storm water is not affected by wastewater treatment operations. However,
a few areas exist where "industrial equipment' 'as described in federal regulations is
exposed to storm water. A potential also exists for releases of wastewater, sludge, and

chemicals used in the treatment process to occur in the event of a pipe, tank, or pump
failure. This plan describes actions taken to prevent both normal operations and
accidental releases from impacting storm water discharged to receiving waters.

2 . Topographic Map

A topographic map of the SDD site is shown in Figure 2. Wells numbered 00258, 00259,

00857, 00858, and 00860 are shown on the plant site or within one-quarter mile of the

plant boundary. These wells were installed by SDD for site dewatering, and are not used

as water supply wells.

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



3. Site Map

A site map showing storm water piping, inlets, discharge points, paved areas, b uildings,
and drainage basins is attached. Due to the size and complexity of the facility, areas used
for material storage, loading, and handling are not shown on the map but are described in
the narrative below.

tment plant site is surrounded by a flood protection levee and nearly all storm
water from the site is tributary to one of five storm water pump stations. The exceptions

are the West Central and Northwest drainage basins; limited amounts of storm water

from these vegetated areas flows through surface ditches to Stevens Creek. For

reference, the drainage basins and associated pump stations are shown in the following

table.

Drainage Basin Storm Water Pump Station

Inner Plant
_
West (Structure 261)

Northeast Northeast (Laydown Area)

Northside (Structure 218)North_
Northwest Side ý--_ --Gravity flow to Stevens Creek ---

South Side South (Structure 263)_
Southeast East (Structure 216)

Upper East Side Underseepage (Structure 215) to East (Structure 216) .--
West Central

ýý

Gravity flow to Stevens Creek

West Side West (Structure 261) ----

4. Narrative Description of Significant Materials and Chemicals

The following materials are present at the SDD treatment

roperly managed, contaminate storm water discharged front

Under normal operati

channel

ite and could, if

onditions, wastewater is contained in underground pipes or

1
nd will not be a source of storm water contamina

esult in overflows to the ground surface.

old phase headworks influent channel

following a power

plant grounds. Du

discharges can be avo

iping leading to pooling of sludge on the

and similar occurrences, contamination of storm water

by shutting down the impacted storm water pumping station or

cted and returned to a process tank.

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



b. Septage

adjacent to the influent channel and discharge directly into the influent channel.
Facilities for cleaning the area are readily available and used on a regular basis to keep
the area clean. In the event of a spill both the Northeast and Southeast drama
could be impacted, depending on the volume released. Contamin
discharges would be avoided by shutting down the impacted storm water pumping station
or stations until the wastewater can be returned to a process tank.

c. Screenings; grit

Two separate screening and grit removal facilities exist, one each for the old phase and
new phase. All screens, grit handling facilities (except for the grit settling tanks), and
stored materials are indoors. Screenings and grit are collected in dumpsters and picked

d. Ferrous chloride

The solution is delivered in tank trucks and stored in a tank within a concrete secondary
A valved drain line from the secondary containment area is

Underseepage
ills; uncontaminated storm water is released to the

outside the structure during unload

empty drums, and associated pallets are temporari

same location and would be managed by shutting down the pumpin

age and grease trap
cks bringing materials to the plant park on a paved area

215). Any materiE

aterial was removed.

e . Caustic soda; odor mas

These two liquid materials are

are managed to meet the "no exposure" criteria in federal guidance.

e, sodium bisulfite

Liquid sodium hypochlorite solution is used for effluent disinfection fro
through October 31. The solution is delivered by tank truck and unloaded into storage
tanks located under roof in Building 44. A plant operator is present for deliveries of
hypochlorite and other bulk chemicals. A spill during unloading would flow to storm

water drains located in the roadway north of the buil
area, and would be manage

ed material was removed. Hypochlorite solution is pumped through underground
piping to a second set of storage tanks in Building 264, located near the south plant levee.

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



and pumps are under roof and located within a concrete contaimnent

s tructure. A spill within the containment structure would not reach storm water.

Sodium bisulfate solution is also delivered by tank truck and is stored in tanks located

inside Building 334. A spill during unloading would be in the South side drainage

and would be managed by shutting down the pumpnnt

was removed.

g. Polymer totes

Polymer used in the waste activated sludge DAF units is received in 2300-lb.

polyethylene tote bins. Full totes are kept inside the polymer building. Empty totes are

stored on the pavement outside Building 043 until picked up by the supplier. The empty

totes are managed to meet the "no exposure" criteria in federal guidance.

id storage tanks are provided for gasoline and diesel

putt during bul Etetivery of

Diesel fuel for the Building 203

ith the bases ors. A release from the Building 203 tank

er pump station and a release from the

for tank would likely be conta

ay.

An above-ground kerosene storage tank is used to store fuel for small portable heaters

cations as needed. t rte tanK is on the west stete of buttatng t t / ana a

tributary to a drain in the Inner plant drainage basin and the West Side

Waste oil is stored in an above-ground tank west of the DAF building.

would likely occur only

0

shutting down the pumping station

the Inner plant

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



i.

her of other materials and chemicals including lubricants, paint, solvents, cl
icides, are used in plant operations and maintenance. All of these smaller

stored within buildings and are not exposed to storm water.

hicle Management

The majority of process equipment is either inside buildings (i.e. most pumps, blowers,
n locations where storm water that contacts the equipment enters process

a. Odor Control Units

clarifier drives and flow control gates).

ith top-mounted fans treat air fiom covered channels in

as. The carbon is contained within the units and they are

a source of storm water contamination.

Several locations exist

area near the plant entrance is used to store three land ap

materials such as pipe, fittings, pallets, and some used equipment. The equipment and

materials in this area have been observed to contribute few if any contaminants to storm

utary to the Northeast storm water pump station and
of a potential

lnox aeration

north side and south side of the

waste sludge hold ination exists
from this stored equipment.

c . Vehicles

for plant operations, in

licensed vehicles a

automobiles, pickup trucks, and vans to semi tractors and trailers

used for land application of sludge, equipment hauling, and sewer or pump station
maintenance. Smaller vehicles and equipment include lawn mowers, tractors, and
forklifts.

ante and repair for over-the-road vehicles is performed off-site at

cilities. Any minor maintenance done at the plant is completed in the

shop or vehicle storage building. Maintenance on other vehicles

icles are kept in good repair and, except for semi

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



source of stonn water contamination.

6. Waste materials

a. Trash dumpster

box for general refuse from the plant is located in a fenced area at the west side

area tributary to the West storm water pump station. The potential for
ated storm water from this area is minir

b. Vactor drain area

The District uses a Vactor truck for sewer cleaning and maintenance, and an area is
provided at the north side of the plant for receiving the truck's contents after completion
of a job. A three-sided concrete structure is provided to contain large solids (i.e. plastic

bottles, bags, sticks) and underdrains collect the water, conveying it to a pump station

o the plant influent. The potential for contaminated storm water from this area

Storm Water Controls

Specific controls are de tion sources,

lev

stored and

8. Facility Size and Im

The area within the

s. Virtually all storm

areas and from relatively clean pavement,

area is irnnervious sur

9. Existing Sto

0 acres. Less than five percent of this

Storm water sampling has not been conducted in the past and no analysis results are

l regulations do not require sample data to be

they relate to poter

ions from POTWs.

10. SWPPP Coor

sponsibilities for the pollution prevention team.

ible for implementing the Storm Water Pollution

Electronic Filing - Received, Clerk's Office, June 15, 2009 
          * * * * * PCB 2009-125 * * * * *



Leader: Tim Kluge Office e : (217) 422-6931 ext. 21.4

Cell Phone: (217 620-2033

onsibilities: Coordinate all stages of plan development, inspections and
implementation; keep all records and ensure that reports are submitted; conduct

inspections and oversee sampling program; oversee good housekeeping activities.

O cc Phone: (217) 422-6931 ext. 257

ions Supervisor Cell Phone: (217) 433-8391

Responsibilities: Operate the storm water pump

SWPPP; conduct operations staff training; serve as spill response coordin

inspections.

hone: (217) 521-1918

Responsibilit

7) 422-6931_ ext. 221

Cell Phone: (217}_620-8624

Responsibilities: Assist w

a. Preventive Maintenance

nd training program.

acilities and equipment is well establis

documented in a computerized maintenance management system.

good repair to prevent leaks, and storage tanks and other containers are routinely checked